ap~.

IS0 90012008 IS0 140912004  OHEAH DYES & DYES INTERMEDIAFES

(QMS 009) (EMS 003) 18001:2007

JAS-ANZ

Vol o ™
MANUFACTURERS & EXPORTERS OF 77

_______

Factory :C-1/335 to 337 & A-1/332, Phase-Il, GIDC Estate, Vatva, Ahmedabad-382 445. Gu;arat INDIA T
Emall - fermbychom@amal com ermbybopai@Gyanoocon JEM BY LH EM
o8 Ol ear Shiv Ranjan: Char Rasta. Satlito. Avmodabad, 380 015 LIMITED
Phone / Fax No. : +91-79-26752531, Web site : www.jembychemlimited.com , ) N N
CIN No : U74900GJ1988PLC010792 (A GOVERMENT RECOGNISED EXPORT HOUSE)
Ref. No. — TS
To, mlmr o 16.07.2018
Member Secretary, RECEIVED O
State level Expert Apbraisal Committee, 1 B JUL 7018

C/o Gujarat Pollution Control Board,

Gandhinagar l4p/ #‘———
[...]

A 4

. —» 6845 Effluent
Nutch Filter
Water 2620
NaOH . 300 Isolation
Spent Acid (60-
65%) from J-Acid 1190
. » 4045 Effluent
Nutch Filter
y
] —» 720 Effluent
Centrifuge

l

Products Wet |— 1190 |Final Product(84%)
cake 1000 Kg Real Basis

Total 15920 15920

EIA report of Jemby Chem Limited 2-19



San Envirotech Pvt. Ltd., Ahmedabad
2.11 PROJECT COMPONENTS

Components of the project include all facilities required for the operation

of the project with legal necessity.

a) Input requirements: Raw materials, water, fuel, power etc.

b) Utility requirements: Boiler, TFH, Cooling tower, D. G. Set etc.
c) Pollution control facilities:

» Water Treatment Facilities: Process concentrated effluent will be
sent to common spray dryer and dilute H,SO4 will be partly reused
in-house and balance will be sent to Novel Spent Acid Management,
Vatva reuse by actual users under Rule-9. Dilute stream from
washing and utilities will be treated in ETP and sent to CETP, Vatva
for further treatment and final disposal.

» Air Pollution Control Facilities: Cyclone separator to flue gas stack
and alkali scrubber (Ventury + two stage Packed column) to
process gas stack.

» Hazardous/Solid waste facilities: It includes haz. waste storage

d) Other facilities: It includes greenbelt area, rain water harvesting
system etc.
2.12 INPUT REQUIREMENTS

(a) Raw material requirement:
The transportation of raw materials will be done by road complying with
all safety requirements. The raw materials will be stored/inventory will be
maintained as per market requirement of the products and production
schedule. Raw materials are indigenously available. The details of the raw
material requirement are given in Table 2.6.

(b) Water requirement:
At present, total water requirement (Industrial + Domestic + Greenbelt)
is 34.0 KLD. After expansion; it will be increased up to 105.0 KLD. Out of
which, water consumption for domestic will be 5.0 KLD, process &
scrubber 45.0 KLD, cooling tower 15.0 KLD, Boiler 10.0 KLD, washing
20.0 KLD, water treatment 5.0 & Gardening 5.0 KLD. Source of fresh
water is GIDC water supply. After expansion, source of fresh water will
remain same. Detailed breakup of the water consumption is given in

Table 2.7. Water balance diagram is given in Figure 2.1.

EIA report of Jemby Chem Limited 2-20



San Envirotech Pvt. Ltd., Ahmedabad

(c)

(d)

(e)

2.13

2.14

2.14.

Power:
Total power requirement is sourced from Torrent Power Ltd. At present,
power requirement is 152 KW [48 KW (ETP) & 104 KW (Production] and
additional power demand for expansion activities will be 260 KW [60 KW
(ETP) & 200 KW (Production)]. Hence, total 412 KW will be required after
expansion. Unit has installed one stand by D. G. Set (125 kVA) to meet
power requirement in case of power failure from state grid.
Fuel:
At present, bio fuel - 2.0 MT/day in steam boiler & TFH is used as a fuel.
After expansion, 4.0 MT/day bio fuel will be used in newly installed boiler.
Diesel-14 lit/hr. is used as fuel for D.G. Set (125 kVA) which will be used
only in case of emergencies/power failure.
Manpower:
After expansion, total manpower will be 55; i.e. existing 40 nos. and
proposed 15 nos. which include manpower at all levels (i.e. chemists,
supervisors, operators, miscellaneous etc.).
UTILITIES REQUIREMENTS
Utilities facilities are tabulated below:

Table 2.5: Utility details

Sr. No. | Particulars Qty. Capacity
1. Boiler 1 0.6 TPH (Existing)
(to be dismantled)
1.0 TPH (Proposed)
2. Thermic Fluid 1 4.0 lakhs kcal/hr. (Existing)
Heater (to be dismantled)
1 10.0 lakhs kcal/hr. (Proposed)
3. D. G. Set 1 125 kVA
4. Cooling Tower 1 150 TR
1 200 TR (Proposed)

GENERATION OF POLLUTANTS

The sources of pollution will be as below;

1 Wastewater generation

After proposed expansion, total wastewater generation will be increased
from 34.0 KLD to 102.0 KLD. Out of which, 99.0 KLD will be industrial
effluent and 3.0 KLD will be sewage effluent. Higher quantity of industrial

EIA report of Jemby Chem Limited 2-21



San Envirotech Pvt. Ltd., Ahmedabad

wastewater generation will be due to use of Ice and water retain with
products.
Main sources of industrial wastewater generation will be process, washing
and utilities. Entire quantity of the industrial wastewater is segregated
into 2 streams as per the concentration-

e High COD effluent stream

e Low COD effluent stream (Dilute stream)
Total spent sulphuric acid generation will be tune around 47.0 KLD; out of
which; 23.0 KLD will be captive use and 24.0 KLD spent Sulphuric Acid
will be sent to Novel Spent Acid Management, Vatva for reuse by actual
users under Rule-9.
Sewage will be disposed off into soak pit through septic tank. The details
of wastewater generation (Existing & after proposed expansion) are given
in Table 2.7. Water balance diagram is given in Figure 2.1.

2.14.2 Gaseous Emissions

Main sources of the gaseous emission are from flue gas stacks and
process stack. In existing set up, flue gas emission is from stack attached
with boiler and thermic fluid heater, where Bio fuel (Briquette) is used as
fuel. After expansion, existing boiler and TFH will be dismantled and unit
will install new boiler of 1.0 TPH capacity and TFH of 10.0 lakhs kcal/hr.
capacity.
Unit has also installed one stand by D.G. set (125 kVA) for emergency
purpose, where diesel is used as a fuel. Emitted flue gas pollutants will be
SPM, SO, and NOx.
At present, process gas emission is from stack of reaction vessel. After
expansion one stack of reaction vessel will be added, where SO, will be
emitted. Adequate stack height & SMF to the flue gas stack and process
gas stack has been provided for proper dispersion of gaseous emission.
The details of the flue gas stacks & process gas stacks are given in Table
2.11.

Sources of fugitive emission:

In proposed activities, there will be chances of generation of acid fumes

from material handling area, process area, solvent storage area etc.

EIA report of Jemby Chem Limited 2-22



San Envirotech Pvt. Ltd., Ahmedabad

There will be also changes of generation of PM (Dust) from packing/

finishing area.

2.14.3 Hazardous/Solid Waste generation

After expansion, main source of hazardous waste generation will be ETP
sludge, used oil and discarded containers/barrels/liners, Spent Sulphuric
Acid (24%-65%) and Sodium Bi Sulfite (40-45%).

The details of hazardous waste generation are given in Table 2.14.

2.14.4 Noise Pollution

2.15

2.15.

At present, the main source of noise generation is boiler, process plant,
vehicular transportation & other machineries.
There will be slight increase in noise level due to proposed manufacturing
activities, due to installation of some new additional mechanical
equipment required for the proposed expansion. The noise level in the
unit is well within the prescribed limit.
POLLUTION CONTROL MEASURES
The details of pollution control strategy for various parameters are given
hereunder:
1 Effluent Management
After expansion, quantity of industrial effluent generation will be
increased up to 99.0 KLD. Entire quantity of the industrial wastewater is
segregated into 2 streams as per the concentration-

e High COD effluent stream

e Low COD effluent stream (Dilute stream)
From high concentrated stream, total spent Sulphuric acid generation will
be tune around 47.0 KLD; out of which; 23.0 KLD will be captive use and
24.0 KLD spent Sulphuric Acid will be sent to Novel Spent Acid
Management, Vatva for reuse by actual users under Rule-9.
Process effluent of 68.0 KLD after primary treatment will be sent for
common spray dryer to avoid heavy load of organic and inorganic on
CETP.
Dilute stream of 31.0 KLD from washing and utilities will be treated in
ETP and after achieving CETP inlet norms, it will be sent to Common CETP
of GESCSL, Vatva.

EIA report of Jemby Chem Limited 2-23



San Envirotech Pvt. Ltd., Ahmedabad

There is no increase pollution load in terms of Hydraulic and organic
compare with granted pollution load by GPCB in existing CC&A but on the
contrary reduce organic load due to high TDS high COD effluent directly
send to common evaporation facility. Domestic sewage-3.0 KLD will be
disposed into soak pit followed by septic tank.
Unit has full-fledge ETP with capacity of 50 m3/day for dilute stream and
100 m3/day for concentrated stream. After expansion, unit will treat its
effluent in same ETP. Design details of ETP are given in Table 2.9 and
flow diagram of ETP is given as Figure 2.2.

> Effluent treatment scheme:
ETP of high COD concentrated stream
Raw effluent from process is collected separately into collection Tank.
Then it is passed through Neutch filter/filter press there by following
coagulation/flocculation process in the tank. After this, process effluent
wastewater will be conveyed to holding tank. Then it will be sent to
common Spray dryer.
ETP of dilute stream
Dilute effluent streams coming from plant and utilities are collected in
collection tank. Then it is taken to Neutralization tank, where pH of the
effluent is adjusted as per the acidity/alkalinity of the effluent. Then
treated effluent is passed through filter press to separate out solid
sludge. Clear effluent from filter press is taken to primary sump. Effluent
emerging out from Primary sump shows marked reduction in COD and
TDS as organic dissolved solids also gets precipitated out in filter press.
Then the effluent is taken to equalization tank. Then it is passing to
bioreactor, here the suitable bacterial culture is nourished & desired level
of MLSS and MLVSS is maintained by adding cow dung or other nutrients
like urea as and when required. To provide required amount of air for
biological degradation, blower is provided. Such bioreactor will ensure
into desired COD reduction. The overflow of this tank is directed to flow
into secondary settling tank. Biomass is recycled back. The settled sludge
is taken by sludge sump from where it is taken into sludge drying bed.
Clear treated effluent is transferred to Sand Filter to remove TSS and is

passed to Activated Carbon Filter, to remove the color and other

EIA report of Jemby Chem Limited 2-24



San Envirotech Pvt. Ltd., Ahmedabad

impurities and finally treated effluent is collected in overhead treated
water collection tank. From where after achieving CETP inlet norms,
treated effluent will be discharge to CETP drainage for further treatment
and final disposal. Sludge collected at bottom of primary settling tank is
sent to Sludge drying beds.

2.15.2 Air Pollution Control

Flue gas stacks
Flue gas emission is due to the combustion of fuel. At present, bio fuel is

used as fuel in stack of boiler& TFH. Multi cyclone is installed as APCM.
After expansion, one boiler with capacity of 1 TPH &TFH with 10.0 lakhs
kcal/hr. capacity will be installed (Existing boiler & TFH will be
dismantled) where the same fuel i.e. bio fuel (Briquette) will be used. To
control Air pollution (PM), Multi Cyclone will be installed as APC.

Unit has one D.G. set with capacity of 125 kVA. It is used in case of non-
availability of power. Diesel is used as fuel. Proper stack height & SMF will
be provided in order to achieve norms prescribed by statutory authority.
The details of the stacks with their APC measures & height are given in
Table 2.11.

Process stacks/vents

At present, process gas emission is from the stack attached to reaction
vessel. After expansion, SO, scrubber having stack height of 15 m will be
added. Two stage alkali scrubber systems will be provided to recover
Sodium bisulphite and meeting the emission norms laid down by GPCB.
The details of process gas stacks with their APC measures & height are
given in Table 2.11.

Fugitive Emission Control

To control fugitive emission, following steps will be implemented:
e Entire process will be carried out in closed reactors.
e Pneumatically transfer of liquid raw material in rector.
e Raw material will be stored in the covered structure.
e Regular maintenance of valves, pipes etc. will be done.
e PPEs will be provided to the workers.
e Frequent work area monitoring will be done ensure fugitive

emissions level.

EIA report of Jemby Chem Limited 2-25



San Envirotech Pvt. Ltd., Ahmedabad

e Internal roads will be concreted or paved to reduce fugitive
emission during vehicular movement.

e Air borne dust will be controlled with water sprinklers.

e Greenbelt will be developed around the plant to arrest the fugitive

emission.

2.15.3 Hazardous/Solid Waste Management

(a)

Entire quantity of hazardous waste will be handled & disposed as per
Hazardous & Other waste (Management & Transboundary Movement)
Rules, 2016. ETP sludge will be disposed by land filling at approved TSDF
site. Discarded containers/liners will be sold to registered recycler. Used
Oil will be reused as lubricant or sold to registered re-processor. Spent
Sulphuric Acid (24%-65%) will be partly reused in-house and balance
gty. sent to Novel spent management or actual users under Rule-9 of
Haz. Rules, 2016 and Sodium Bi Sulfite (40-45%) will be completely
reused in-house. The unit has provided isolated area with impervious
flooring & roof cover for the storage of hazardous waste. Details of
hazardous waste disposal are given in Table 2.14.

Fly Ash management

In existing operation, fly ash is generated around 6.0 MT/month. Total fly
ash generation after proposed expansion will be 18.0 MT/month. Fly ash
is sold to brick manufacturer working in 25 km radius from project site
and also supplied to the companies for land leveling, conditioning & road
construction, etc.

Methodology of Decontamination of Discarded Containers
Generated drums/carboys will be stored at identified place within the
plant premises. As per the HAZ Rules, contaminated containers will be
decontaminated in plant and log book will be maintained for generation
and disposals. Separate area for decontamination of containers will kept
near to proposed ETP. Contaminated water will be treated with effluent in
ETP.

2.15.4 Noise control measures

Following steps will be taken by industry to control noise:
e Proper maintenance of equipment & oiling to avoid increase in noise.

e Provide PPEs like ear puff, ear plugs etc. to workers.

EIA report of Jemby Chem Limited 2-26



San Envirotech Pvt. Ltd., Ahmedabad

e Rotate the workers from noise generating area to other.
e Greenbelt will be developed within industrial premises to prevent the
noise pollution.
e Periodic monitoring of noise levels will be done.
2.16 RAIN WATER HARVESTING SYSTEM
The storm water from the building roofs will be directed through the
drainage to the covered storm water drainage line. All drainage system
will be concreted lined and located along the roads up to rain water
harvesting pit. Roof top rain water will be collected in tanks and reused
after filtration as per requirements.
2.17 GREEN BELT DEVELOPMENT
The unit has developed greenbelt in area of 200 m? and it will be
increased up to 615 m? area. Overall greenbelt area is tune around 30%
of the total area of the project. However, the unit will plan to develop the
greenbelt in areas available outside the plant anywhere in GIDC. Unit has
adopted part of reserve land of GIDC which is around 2000 m? where we
will develop around 500 saplings. Copy of letter issued by VIA is enclosed

as Annexure-XVI.

EIA report of Jemby Chem Limited 2-27



San Envirotech Pvt. Ltd., Ahmedabad

Table 2.6

Details of raw materials

Sr. Name of Raw CAS No. Quantity Source | Transportation
No. Materials (MT/Month)
Sulpho Tobias Acid
1. | Oleum (23%) 8014-95-7 2400 Local By road
2. | Tobias Acid 171570-11-9 800 Local By road
3. | Salt -- 2000 Local By road
J-Acid
1. | Tobias Acid 171570-11-9 1430 Local By road
2. | Oleum (23%) 8014-95-7 4715 Local By road
3. | NaOH 1310-73-2 1715 Local By road
4. | Dil. H,SO,4 7664-93-9 3300 Local By road
N-Acetyl J-Acid
1. | J-Acid 87-02-5 950 Local By road
2. | NaOH 1310-73-2 190 Local By road
3. | Acetic Anhydride 108-24-7 530 Local By road
4, | Salt -- 1140 Local By road